
CS-7S

CIRCULAR SAW
2012. 04. 30



CS-7S

Item RSP

no. (%)
1 2033608 NUT(A) 1 0.5% 1/4-20 UNC

2 2412048 RETAINING RING 1 0.5% ETW-9

3 2407036 PLAIN WASHER© 1 0.5%

4 2407403 WAVE WASHER 1 0.5% BWW-625

5 2008429 TRIGGER SWITCH 1 8.0%

6 3111471 CORD ASS'Y 1 3.0% 2C*1.0*2.8M, H05RN-F

7 2070317 CORD ARMOR 1 1.0%

8 2064146 LOCK LEVER 1 1.0%

9 2072321 RUBBER PACKING 1 1.0%

10 2417909 BALL BEARING 1 2.0% 608UUC2

11 2130918 DUST COVER 1 1.0%

12 2100156 BRUSH HOLDER 2 1.0%

13 2100026 BRUSH CAP 2 1.0%

2011107 CARBON BRUSH 1 1.0%

2011111 CARBON BRUSH 1 1.0% AUTO

15 2405239 +PAN HD TAP S & SW 2 0.5% M5*65

16 2033603 NUT 1 0.5% M5

17 2070404 CUSHION 1 1.0%

18 2404337 +PAN HD M/C S & PW 1 0.5% M5*16

19 2402842 SPRING PIN BOLT 1 0.5% M5, D6*47

20 2043393 GEAR COVER 1 1.0%

21 2131207 HANDLE COVER 1 1.0%

22 2405405 +PAN HD T/T-B 6 0.5% M4*16

23 2120024 HOUSING 1 1.0%

24 2100331 KNOB 3 1.0%

25 2064253 LOCK PLATE 1 1.0%

26 2411876 SPRING 1 0.5%

27 2070102 BEARING LOCK 1 0.5% D4.8*7

28 2404427 +PAN HD M/C S & SW & PW 3 0.5% M5*45

* RSP : Recommended Spare Part

PARTS

Part no.

14

Description Q'ty Remark



CS-7S

Item RSP

no. (%)
29 3119168 CONTROLLER ASS'Y 1 10.0%

30 2064252 GUIDE RING 1 1.0%

31 2040208 BASE 1 1.0%

32 2402833 BOLT(A) 1 0.5% 1/4-20 UNC

33 2411877 RETURN SPRING 1 0.5%

34 2115052 SAFETY COVER 1 1.0%

35 2404506 +FLAT HD M/C SCREW 6 0.5% M4*12

36 2050504 BEARING CAP 1 1.0%

37 2064251 BEVEL PLATE 1 1.0%

38 2402037 FLANGE BOLT 1 2.0% M7*16, P1.0

39 2200032 WASHER(A) 1 1.0% D20

40 2407741 WASHER(B) 1 1.0%

41 2417924 BALL BEARING 1 2.0% 6202UUCMM

42 2040609 BEARING HOLDER 1 1.0%

43 2023156 SPINDLE 1 1.0%

44 2024338 GEAR 1 3.0%

45 2417919 BALL BEARING 1 2.0% 626ZZC2

46 2417935 BALL BEARING 1 2.0% 6000UUC2

47 2120410 FAN GUIDE 1 1.0%

48 3011320 STATOR ASS'Y 1 12.0%

49 3001375 ARMATURE ASS'Y 1 12.0%

50 2057621 PLATE 2 1.0%

51 2130504 CORD CLIP 1 1.0%

52 2407003 PLAIN WASHER 2 0.5% M6

53 2407121 SPRING WASHER 2 0.5% M6

54 2411878 SPRING(A) 1 0.5%

55 2110194 DUST HOOD 1 1.0%

56 2404082 +PAN HD M/C SCREW 1 0.5% M4*10

57 2406030 HEX SOC SET SCREW 1 0.5% M6*6

* RSP : Recommended Spare Part

PARTS

Part no. Description Q'ty Remark



CS-7S

Item RSP

no. (%)
58 2410013 RIVET(A) 1 0.5%

59 2410014 RIVET(B) 1 0.5%

60 7700182 NAME PLATE 1 0.0%

61 7738560 PL LABEL 1 0.0%

3140987 GEAR COVER ASS'Y 1 INCL. 17,18,20,45

3142901 BASE ASS'Y 1 INCL. 30,31,37,57,58

3140196 HOUSING ASS'Y 1 INCL. 12,23

3050334 SCREW KIT ASS'Y 1 INCL. 1,2,4,15,16,19,22,28,32,35,52,53,56,57

* RSP : Recommended Spare Part

PARTS

Part no. Description Q'ty Remark



CS-7S

Item RSP

no. (%)
71 3100802 GUIDE ASS'Y 1 1.0%

72 2452213 TIP SAW BLADE 1 2.0% 185mm

73 2455305 SPANNER 1 1.0%

7740404 INSTRUCTION MANUAL 1 0.0% MULTI, SOUTHERN EU

* RSP : Recommended Spare Part

STANDARD ACCESSORIES

Part no. Description Q'ty Remark


	Part List_CS-7S(2012.05.07).pdf
	CS-7S

	7S_explodeview(2012.05.007).pdf
	Sheet 1
	Views
	main_view
	new_view_3


	Sheet 2
	Views
	new_view_5
	new_view_6






